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Test Report
He = .
REwS: 220203001
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
T e R BE. )
Sample Name Connector Part No: TJC12519 Series
B HLIEMEFLGRRAR 2RSS .
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.: TJC12519 Series
CT T HiT 4 R AR AR 4 810985 Yokt EIEA - 2022/3/25
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 130pcs Test Periods 2022/3/25~2022/4/6
% . 1% M B . 0
Test Location BN X A EH#X Test Conditions 23.5°C, 55.8%RH
HRRKES  |[eUEEERINITRS.
Sample State  |No Damage on surface of test sample in front of test.
& K 1E RSB (PS4142) TN R FIRE.
Tested Basis  |Test According to product specification PS4142.
TSRS -
Test instrument:
s A REWS HTEAXH
No. Instrument Name Instrument No. Valid date to
BRI
1 Resistance Meter SY-EG135 2022/4/30
byl =N/ 3
2 BRMTH SY-FCO030 2022/11/30
Ergometer
BRI IR
8 Universal tensile testing machine SY-FG024 2022/7130
SIERERIRIETE
4 Temperature & Humidity Cycling Chamber SY-TA114 2022/6/30
SRR AR
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SIERERIRIETE
6 Temperature & Humidity Cycling Chamber SY-TA101 2022/4130
BE AT
7 Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2022/4130
TS F o 3 14
8 i 5 R IR 378 SY-Z011 2022/7/30
Salt spray Chamber
HEREE SR
9 Data Acquisition Unit SY-TA107 2023/4/30
=710 ooy 3
10 BREDRRR SY-EG132 2022/6/30
Multi range DC power supply
BRI G
1 Electric vibration table TC-FGO18 2022/7130
. S T 2
12 AR R R S TC-FG023 2022/7/30
Fall concussion test-beds
RRR BT
13 Transient breaking instrument TC-EG142 2022/5/30
BB BT L8 M A
14 Aptitude AC/DCVoltage resistance SY-EG062 2022/6/30
=
=HA

1. IRERE RN ERE TR, BOEWTH, RERM. RO RETHH., T WEAEFTY.

2. FRERREESREFANHEIMRS, RENBXUFRENFREL.

3. ENRENRBERIN, BFEREIRSZ BE+RBARUPER AR ATHRS,
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Test Result
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Hogpa o
f;ﬁﬁ;) 220203001 £S5 CWBDZ-QR-QC-123
Fs oIl =| KMEGRFE HRRS HAREK FERYIE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1R RENERRER
v MBE. FREENEERR
N T,
B e
Checking by eyes Plastic part: smooth and flat
WA 1.08LE surface without discolor,
E es.ighi' >10 broken, crack, and
P I distortion, etc. & &
6.1.1 BEER: (200~300) Ix 001~005 =
Appearance Lamp: (200~300) Ix 2&RHRELH R, aik Pass Pass
EMES. (03-0.5) m « TR AOAL IR B g
(S;F:;_?_e;ég':zoﬁ) tr d 1 ﬁggﬁfﬂﬂ rl‘JHriZ;ht and even
' ethod 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
B & 45 i F R4 75 [ RN FLEE 3K
wFHEANS |HFLEEM S, MRKEEAKT25
5E@EzEH |mm/min.. .
Insertion [The force of inserting and pulling the BmAS &Zi(a.rtf[\? force) A
6.1.2 | force and |contact into and out of the housing 001~005 . - HRHIEN TR =
retention |along the axis shall be measured E"ﬂ’(R‘?‘e“m” force) Pass
force for  |(Testing speed: <25 mm/min.) Min: 7N
contact |GBI/T 5095.8 Method 15d / EIA-
364-29B
BN RSB
Result of test or range of numerical value
BIUnit: N
I .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T T , , ,
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) Max 2.0 1.6 1.4 1.7 1.8 2.0 1.4 1.7
(Retﬁﬁo?) Min 114 11.8 11.6 11.0 12.0 12.0 11.0 11.6

R EBIR
Name of instrument
equipment

HEMHE

Ergometer
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Test Result

Report No. 220203001 FIBWS: CWBDZ-QR-QC-123
Fs oIl =| MR E MRS HAREK FERYIE &g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMGRENTRAREER. MiE
B v ARREZMERMNETR .
Checking by eyes Plastic part: smooth and flat
A 1.0l L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A A
6.1.1 Appear);nce BZBR: (200~300) Ix 001~005 2&BHFRELSEMR. S . kA Ff; ot ;‘a o
Lamp: (200~300) Ix B HOHURIRS R R4 R B
BimESE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
AR T ERENHE S, MERFEETA
B LB, MRNEEFRKT25
mm/min..
The end of a post shall be pushed in a
fRIEEH direction perpendicular to a wafer. The A
6.1.3 Post retention  [load required to make the post start 001~005 3N Min. ERBWBRN TR ;'
force moving from the wafer shall be ass
measured. (Testing speed: <25
mm/min.)
GBI/T 5095.8 Method 15a / EIA-364-
29B
& MLE SR M ESEE
Result of test or range of numerical value
TEE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sh3R 001~005 Fi5ifs Fi5if5 Feitifh Fiiif5n Fi5if5 / / /
Appearance No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 71 6.3 6.3 6.1 6.5 6.5 6.4 6.3 - - 71 6.1 6.4
SRIBEE S Sample2 6.8 6.3 58 5.7 6.0 6.2 6.3 6.7 - - 6.8 5.7 6.2
Post
retention Sample3 6.3 6.5 5.8 5.7 6.0 6.3 6.5 6.1 - - 6.5 5.7 6.2
force (EA{i
Unit:N) Sample4 58 59 6.3 6.5 6.7 7.0 71 6.5 - - 71 5.8 6.5
Sample5 6.8 6.3 6.5 6.4 5.8 5.9 6.0 6.4 - - 6.8 5.8 6.3
&4 228
Name of instrument
equipment

T3 RERI IR B

Universal tensile testing machine
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Test Result

RERS: a.
Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs K e IME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMRENTREER. M
B . FRRHIERELR
Checking by eyes Plastic part: smooth and flat
WA 1.0 L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appearance | (200-300) Ix 001~005  |2&BHERELHM. €L . KM Pass Pass
Lamp: (200~300) Ix R RIM IR K FB % R AR R S A
ENSER: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EEEEHFRLIBMS L LA,
FHMEAG S s FHL S S LM BT
A, MEE AR KTF25 mm/min..
Pulling load shall be applied to a
S 4l B ) .
Egp]ﬂﬂ;ﬁ{qjﬁr; correctly cnmped contact and a wire. AWG 28: 10N Min ‘ &
6.1.4 Crimp tensile The load required to pull the wire out of 001~005 AWG 26 20N Min ZRMIENTER P
strength the contact or break the wire shall be ' ’ ass
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KM EE R BUESE E
Result of test or range of numerical value
T{ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
LS 001~005 Fei5ifn Fei5ifhn Fiif5m Fei5ifhn Fi5ifhn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 i A
ML P Max | Min vg
SKIRFE
crimp AWGH28 246 26.3 227 23.8 24.1
tensile . . . . . 26.3 22.7 24.3
strength(&
{IUnit:N)
AWG#26 34.9 32.2 35.8 334 36.1 36.1 32.2 34.5
e &R
Name of instrument
equipment
Rt
Ergometer
%5 50, It 25 3
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Test Result
ﬁ:ﬁﬁ%é 220203001 FI&HwS: CWBDZ-QR-QC-123
Fs Km e IME M E MRS MIEEXR LERHE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1R R E N TR RER
v MIBE. FFERRFANERR
31
B ;ﬁ/to' rt: th and flat
Checking by eyes ?_fs Ic palﬂ‘.] Sn:(:;_) aln a
M 1.08E surface without discolor,
Evesight: > 1.0 broken, crack, and
ShA yesight: > 1. distortion, etc & &
6.1.1 B2EF: (200~300) Ix 006~045 ey e = =
Appearance Lamp: (200~300) Ix 2EBHEAELHM. ik Pass Pass
R Es - v FeRA R AN RS K FR IR
BES: (0.3~0.5) m gl -
0 2 BREEHE.
Space: (0.3-0.5) m Metal part: bright and even
GBIT 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
A (RAEM Bbh (BHE) ¢
Y5275 B I S350 T A0 7L B S PRERE SR 1 o oty | et | Vil iy
HBARIRS, MWEEREAN, ERR Wi | D] P2K
HARERK B, MLEETKT m e | i
o . 25 mm/min.. 3 18N LNe | 10Ne
ﬁz””}ﬁ)\j}gﬁﬁﬁ A housing with crimped contacts and L LI LoNe | LNe
(E4i0) a header shall be mated and unmated s = fy s &
. ~ 62 2UN2 25N0 | DSNY | 4 ER < =
6.1.5 Inv?/(iat:ljc:-gvt;c:)ild on the mating axis. Initial insertion 006~045 10 2Ne 30N | 30N HREBRTR Pass
(without lock) and withdrawal forces and withdrawal g;’ mi iox iox
force at 50th. shall be measured. 10 e T | e
(Testing speed: <25 mm/min.) e 24Ne SONe | SONe
GBI/T 5095.7 Method 13b / EIA- i: :S:‘; 60:‘; 60:‘;
364-13B 140 29:\JJ 6 S;Iu 6 S;Iu
15¢ 30N T.0Ne T.0Ne
&M A R A SE
Result of test or range of numerical value
B IUnit: N
IItJﬁerEn Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 A5 A5 A5 A5 A5 ; ) ,
Appearance No damage. No damage. No damage. No damage. No damage.
BAAN
Withdrawal 1st(Max) 28 23 28 25 26 28 | 23 26
. BB
2Pin Withdrawal 1s{(Min) 1.5 1.3 1.8 1.7 1.7 1.8 1.3 1.6
E30RIKE S
Insertion 30th(Min) 12 14 15 15 13 15 | 12 14
BAAAN
Withdrawal 1st(Max) 38 4.2 3.4 5.2 48 52 | 34 43
. BB
4Pin Withdrawal 1s{(Min) 5.4 3.5 4.3 3.5 4.0 5.4 35 41
E30RIKE S
Insertion 30th(Min) 4.8 25 3.6 25 33 45 | 25 3.3
BAAN
Withdrawal 1st(Max) 6.4 58 4.9 4.9 5.2 6.4 4.9 5.4
. BB
5Pin Withdrawal 1s{(Min) 7.2 53 5.1 5.3 6.0 7.2 5.1 5.8
E30RIKE S
Insertion 30th(Min) 53 35 54 5.1 44 54 | 35 | a7
BAAN
Withdrawal 1st(Max) 56 55 5.7 5.2 5.8 58 | 52 56
. BRRE N
6Pin Withdrawal 1s{(Min) 4.7 3.8 3.6 34 4.2 4.7 3.4 3.9
E30RIKE S
Insertion 30th(Min) 3.6 3.2 4.1 5.4 45 54 | 32 | 42

Jipe

46

7, dt

~r N




Ilfia Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
Withfgﬁ*jﬁ\sﬂmm 7.8 6.8 5.9 58 6.4 78 | 58 | 65
8Pin Withdgrﬁflef?t(wn) 7.2 7.1 7.3 5.8 7.8 7.8 5.8 7.0
Ins%:igf\;%flf(ﬁin) 44 55 55 5.9 7.4 74 4.4 5.7
Withfgﬁ*jﬁ\sﬂmm 113 956 10.2 9.7 105 13 | 96 | 103
12Pin Withdgrﬁflef?t(wn) 11.3 9.7 8.4 9.7 10.2 13 | 84 9.9
Ins%:igf\;%flf(ﬁin) 7 75 7.6 8.1 9.2 9.2 7.1 7.9
Withfﬁl}jﬁ\s{zMax) 134 12:9 18.7 13.1 13.6 137 | 129 | 133
14Pin Withiﬁze‘??t(Min) 14.2 13.6 11.8 13.8 13.5 14.2 11.8 13.4
Insfrigf\gﬁfﬁ(ﬁin) s 14.3 125 10.4 15 143 | 104 | 120
With;ér_éy\;l}jﬁ\sjt?Max) 16.1 13.6 13.5 14.9 13.5 16.1 13.5 14.3
15Pin Withdgrﬁflef?t(wn) 15.3 12.0 13.2 14.9 13.8 153 | 120 | 138
Inf;gf‘;%tf(ﬁm) 9.8 105 135 10.4 12.9 135 | 98 11.4

BB BB

Name of instrument

equipment

S RERLTINSTHL

lIniversal tensile testing machine
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Test Result
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RERS: a.
Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs K e IME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBER: (200~300) Ix 046-050 2&BHERE LS. |t . KA ;ass ;ass
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BuiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
mEEES, SREEREIFEL, BR
100 mA; FHEBIEETIERT: RA
(10~55~10) Hz, FMEIRETEIR1
o8, PRIE1.52 mm. SBXYZ=3IER 7
. o thom 50T Tl
foio?lv?:; Cieb(;;tircs)nsiojrf(;;it?ons ef(r)? ao Appearance: no damage.
RSN X ! ' HEfREE: 50mQ Max. , ~
- 7 BT =
6.1.6 Vibration period Of 2 hours in each of 3 mutually 046-050 Contact resistance: 50mQ Max. HRYRA TR Pass
perpendicular axes, 100 mA current < RS
) B3R AR AR (E]: 1usec Max
shall be applied. Current interruption: 1psec Max
Frequency: (10~55~10) Hz/min. ption- 14
Cycling time: 1min.
Amplitude: 1.52 mm.
GBIT 5095.4 Method 6d / EIA-364-
28D
48 SR e BESE R
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Tt Tt Fints Tt Tt
. RBRT | 046-050 No damage. No damage. No damage. No damage. No damage. / ! !
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 2 5117 5117
R/ | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
Bt H 7 B 1)
Current interruption 046-050 <Tps <Tps <Tus <Tps <Tps / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 6.8 6.7 6.2 6.0 6.7 6.7 6.5 6.4 - - 6.8 6.0 6.5
Sample2 9.1 6.5 6.9 6.4 6.2 6.4 6.5 6.5 - - 9.1 6.2 6.8
RIEHT | Sample3 7.5 6.7 71 7.2 7.0 7.2 7.8 71 - - 7.8 6.7 7.2
Sample4 6.7 6.6 6.7 6.5 6.6 7.0 6.7 71 - - 71 6.5 6.7
R
Contact Sample5 7.4 6.8 6.6 6.7 7.2 7.4 6.6 6.8 - - 7.4 6.6 6.9
r tance
(B Sample1 7.6 8.7 7.2 8.0 8.1 7.5 7.5 8.5 - - 8.7 7.2 7.9
Unit:mQ)
Sample2 8.1 7.7 7.9 7.5 7.8 7.3 7.7 8.2 - - 8.2 7.3 7.8
RIEF | Sample3 8.3 8.1 7.7 8.4 7.9 8.6 8.1 8.4 - - 8.6 7.7 8.2
Sample4 7.8 7.8 7.9 7.9 8.2 7.8 7.8 8.4 - - 8.4 7.8 8.0
Sample5 7.9 7.7 8.0 7.9 8.1 8.1 8.1 7.5 - - 8.1 7.5 7.9
¥ 8 T, 325 W
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BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter
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Test Result

REmwS: 220203001 FHE: CWBDZ-QR-QC-123
Report No.
= T E MR T iE FERRS HREESK LERER e
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
1 EERMRAEN G RER. M
B . FERRFNERNER,
Checking by eyes Plastic part: smooth and flat
W 1.0LAE surface without discolor, broken,
el Eyesight: > 1.0 crack, and distortion, etc. a &
6.1.1 Appearance FBEE: (200~300) Ix 046-050 2 EHFREAHEMN. |k, T Pass Pass
Lamp: (200~300) Ix BRI RIS R BB B & S RS
EUEER: (0.3~05) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
VEIERSAERT, IEXYZ=HMIERSEE
IR (BFH18R) , ENREERELL
100 mAEER,
FEEAREE: 490 m/s2
EEATE: 11 ms
Mate connectors and subject them to the - -
Iy —— following shock conditions, 3 times of iI‘M. %Lm{‘)_i g N
6.1.7 / shock shall be applied for each 6 046-050 ppearance: no damage. sEERFIR R =
Shock directions along 3 mutually Eﬁﬁbq:'&ﬁw@: Tusec Max B Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490 m/s2
Duration: 11 ms
GBIT 5095.4 Method 6c / EIA-364-
27B
ARSI ETEE
Result of test or range of numerical value
Tt)ﬁ‘a Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
em
NN y Vvl vl Pinivil Vvl Vvl
e IERT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
Appearance
PP e | 046050 Tl Tl Tt Tl Tl , ) )
Gl No damage. No damage. No damage. No damage. No damage.
EE iR R IE]
- 1 1 1 1 1 / / /
Current interruption 046-050 <lws < 1w <Ths <lws < 1w
INERIREEBR
Name of instrument

equipment

in o)

Shock test system

%10 U, L 25 1
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RERS: =
Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs K e ME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce B2BA: (200~300) Ix 026-030 2EBHEELHM. |k . KA ,fass ,fass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
AF 100X HYIR EHHIR 300K o
UBAWIORMBEARIOR P —
TP cycles for mating and unmating tes Appearance: no damage. N
6.1.8 Durat;ilit at the speed of 10 cycles per minute 026-030 SERRELIE: 50mQ Max ZRBEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- P ax. ass
Contact resistance: 50mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
poAs Tt Tt Fints Tt Tt
. iR3uRT | 026-030 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
H/E | 026-030 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 7.0 6.3 7.7 6.5 7.5 6.8 6.9 7.0 - - 7.7 6.3 7.0
Sample2 6.9 7.2 6.7 6.5 7.2 7.3 7.2 6.5 - - 7.3 6.5 6.9
RIEHT | Sample3 6.4 7.4 7.2 7.3 7.5 6.8 6.5 7.2 - - 7.5 6.4 7.0
Sample4 6.2 6.7 6.6 7.0 6.8 6.2 71 71 - - 71 6.2 6.7
JERLEEIE
Contact Sample5 6.6 6.5 6.0 6.8 6.7 6.4 6.5 7.0 - - 7.0 6.0 6.6
r tance
(B Sample1 8.3 8.0 7.4 7.4 7.5 7.4 7.5 7.7 - - 8.3 7.4 7.7
Unit:mQ)
Sample2 8.1 7.4 8.0 7.8 71 8.5 7.8 8.7 - - 8.7 71 7.9
RIEF | Sample3 8.3 8.0 8.1 7.2 8.8 8.4 8.0 8.1 - - 8.8 7.2 8.1
Sample4 7.9 8.0 7.8 8.1 7.7 7.6 7.7 8.2 - - 8.2 7.6 7.9
Sample5 8.2 7.5 8.5 8.1 8.0 8.5 7.6 8.1 - - 8.5 7.5 8.1
e
Name of instrument
equipment

HEM AT

Ergometer

BRI

Resistance Meter

11 u, JL25 I
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Test Result

Report No 220203001 FigmS: CWBDZ-QR-QC-123
Fs K e IME M E MRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

1R R E N TR RER
v MIBE. FFERRFANERR
=By L.
Checking by eyes Plastic part: smooth and flat
N \ surface without discolor,
?EA;/?gg:]toiifo broken, crack, and
- 1> 1. . ) ~ ~
6.1.1 ML \pgeg. (200-300) Ix 0s1~070 ~ |distortion,ete. o S S
Appearance Lamp: (200~300) Ix 2&BHRELSWm. | Pass Pass
BAEE: (03-05) m  EATAHLRI SRR
Space: (0.3~0.5) m ﬁeﬂgfpffﬁi;ht and even
GB/T 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
Bl EIZSEFN AT, iR
B S RRNERERR L, BETKT
25 mm/min., NEAEZEEEN TiHT
FumFAF M HIFRE RN ELER fan ;
sranaEEE | Apply axial withdraw force on the ip!’tgp!”jlgm M!” .
6.1.9 Lock connector which without contact or 051~070 pin=opin: in SZRMIENTER =
7pin~9pin:15N Min Pass
strength  |the contacts shall not affect lock 10pin~15 - 20N Mi
strength at a rate less than 25 pin pin: n
mm/min.
GBIT 5095.8 Method 15a / EIA-364-
29B
& MLE SR M ESEE
Result of test or range of numerical value
B IUnit: N
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML FA FH Tt Tt FA ; ) ,
Appearance No damage. No damage. No damage. No damage. No damage.
BiIFRSRE
4Pin Lock 43.0 53.2 50.4 47.5 45.4 53.2 43.0 47.9
strength
BiFRSRE
5Pin Lock 46.6 42.0 45.8 48.3 51.0 51.0 42.0 46.7
strength
BiIFRSRE
6Pin Lock 52.2 59.8 56.8 60.2 53.0 60.2 52.2 56.4
strength
BiIFRSRE
8Pin Lock 46.3 45.2 47.0 46.3 48.7 48.7 45.2 46.7
strength
BB BB
Name of instrument 4
equipment

S RERLTINSTHL

lIniversal tensile testing machine

%12 v, 25 1
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Test Result

Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs I e KMEGHFE RS MAEEK FERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERNGRENTRAEER. ME. FF
Checking by eyes ?E%Zi%ﬂlﬁlﬁﬁﬁﬁ"]ﬁﬁéo
S . N Plastic part: smooth and flat surface
A 1.0 L . .
- without discolor, broken, crack, and
Eyesight: > 1.0 ) .
SN distortion, etc. & &
6.1.1 BEER: (200~300) Ix 071-075 =
Appearance . - 2ERHREXLEM. St . THEN Pass Pass
Lamp: (200~300) Ix o b et
1 o e . HURIR 15 R FL 8 2 B S RS
BmEE: (0.3~0.5) m it
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ 109
physical damage, etc.
FRECRAPREERR S, /N TR B B T
s |
Mate connectors with dry circuit to test 30mQ Max. (Initial) R &
6.2.1 rgsci)sntt::tt:e contact resistance 071-075 50mQ Max. (Final) HRHRA TR Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
25 R BESE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
S o o o o o
Fints Fints Fints Fints Fints
App::ran 071-075 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 7.8 6.1 7.8 6.6 7.5 6.6 7.4 7.1 - - 7.8 6.1 71
FERLEEIE
Contact Sample2 6.7 6.6 71 6.3 7.5 7.3 6.5 7.5 - - 7.5 6.3 6.9
resistanc
e(8fu Sample3 7.6 7.1 7.3 6.4 7.3 7.0 7.8 7.3 - - 7.8 6.4 7.2
Unit:mQ)
Sample4 6.9 7.1 7.7 6.2 71 7.1 6.9 6.8 - - 7.7 6.2 7.0
Sample5 6.9 7.4 7.3 6.5 7.2 7.6 7.2 7.6 - - 7.6 6.5 7.2
U/ HEBR
Name of instrument
equipment

ERT
Resistance Meter

%13 7, 25 1
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Test Result

*Flf:fﬁﬁ; 220203001 #1852 CWBDZQR-QC-123
FE I e KMEGHFE HRRS HAREK FERYIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERMGRENTRAEER. ME. FF
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
ShIR e distortion, etc. & &
6.1.1 BEER: (200~300) Ix 071-075 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, S . THAEXN Pass Pass
EMEE% (0 3__,0 5) m *ﬂ.’[‘iﬂi?ﬁ{'ﬁ&%fﬁ%ﬁ?ﬁ%%ﬂf‘ﬁo
s Iace' (0' 3~0 ;5) m Metal part: bright and even surface
GFéIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
’ ethod 1a physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCH [E#A T
“eEE  [Apply a voltage of 500V DC between ) - ~
6.2.2 | Insulation |adjacent contacts and between 071-075 ﬁ%%ﬁ%&&gﬁ? ERYEATR | S0
resistance |contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SRiEAh 4 Bk Lk < [E]HE 500V
AC (BHUE), R R 1mARI B E1E A, B
[&1min.
MfEJE |Apply a voltage of 500V AC (rms) and SN THEEFEFMKINIER ~
6.2.3 | Withstand [leakage current of 1mA between 071-075 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >100 >100 >100 >100 >100 / / /
(BAIUNItMQ)
it & Tttt Tttt T 15t T 15t T 15t / / /
Withstand voltage No damage No damage No damage No damage No damage
BEER o

LR BRI
Name of instrument
equipment

A RNGD PorH pitot

A B AR MR
DC/AC insulation and Dielectric Strength tester

%14 v, 25 T
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Test Result
ﬁiﬁﬁ; 220203001 Fi5HS: CWBDZ-QR-QC-123
Fs I e KMEGHFE RS HAREK FERYIE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5l 1ERMRENTASER. ME. FF
Checking by eyes HREMIEAHER.
WA 1.08E Plastic part: smooth and flat surface
Eyes.ighi' >10 without discolor, broken, crack, and
n > 1. ; . ~
6.1.1 M lemEg. (200~300) Ix 076-090  |distortion, etc. _ - 8 a
Appearance |- - 900-300) Ix 2ERURAEFM. S . THEM Pass Pass
BB, (0305 m ARG R SR B E S R
s Iace' (O' 3~0 '5) m Metal part: bright and even surface
GFI)BIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
) ethod 1a physical damage, etc.
AERESR, BUSARITFER, MNE
EREE
S Mate connectors and measure the N
6.2.4 | Temperatur |temperature rise of contact when the 076-090 A30°C Max. HERYFRNTE lf'
e rise maximum AC rated current is passed. ass
GBI/T 5095.3 Method 5a / EIA-364-
T0A
KNG RSBETEE
Result of test or range of numerical value
BfIUnit: k
&ﬁm&‘:‘;’;ﬁ'ﬁs’%ﬁ Nod | No2 | No3 | No4 | No5 | No6 | No7 | No.8 | No.9 | No.10 | Max | Min Avg
AWGH#26, 2#%: 1A | 0.46 0.83 0.71 0.86 0.32 - - - - - 0.86 0.32 5.40
AWGH#26, 8tk: 1A | 5.31 5.41 5.79 6.98 4.57 - - - - - 6.98 4.57 7.79
AWGH#26, 141%: 1A | 10.43 11.13 9.01 9.27 9.99 - - - - - 11.13 | 9.01 9.97

LR BRI
Name of instrument
equipment

ZEIFERBIR
Multi-Range DC Power Supply

-

-

%015 W, 3t
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RERS: o=
Report No. 220203001 *BmS: CWBDZ-QR-QC-123
Fs I e KMEGRFE HamiRs MAEEK HERBE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERGRENTRERER. M.
Checking by eyes ﬁﬁ%&%ﬂlﬁ]ﬁﬁﬁﬁ’ﬂﬁﬂéo
S . N Plastic part: smooth and flat surface
A 1.0 L . .
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc ~ N
6.1.1 BEER: (200~300) Ix 091-095 s = =
Appearance . 2ERHRELEM. Sk THE Pass Pass
Lamp: (200~300) Ix o e et
PG B - BIMAR 45 K% BB 4% IR AR T S BB
BEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ 109
physical damage, etc.
EERLEAR, T (105+2) CH=E ShI: TRt
S E240/ K, BEZIZERPH Appearance: no damage.
B (1~2) /NBHE FERREEFR: 50mQ Max.
SIS Mated connectors exposed to the ) Contact resistance: 50mQ Max. o e N
6.3.1 Heat resistance |condition of (105+2)°C for 240 091-095 #E4EFE: 100 MQ Min. HRERA TR L
hours, recovery time (1~2) hours Insulation resistance:100 MQ Min.
GB/T 5095.6 Method 11i / EIA- fERE: 250V Min.
364-17B Withstand voltage: 250V Min.
&5 R MESE
Result of test or range of numerical value
ﬁ;i Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Finifs Finifs Fiifs Fiiifs Finifs
A -
AT | 091-095 No damage. No damage. No damage. No damage. No damage. / / /
ShAR
. Fiiifn Fiiifn Feiiifn Fiiifn Feiiifs
& -
/s | 091-095 No damage. No damage. No damage. No damage. No damage. / / /
fixea e
Insulation resistance | 091-095 >100 >100 >100 >100 >100 / / /
(B AIUNItMQ)
il 091005 | T A5 A5 A5 A5 , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1| 7.7 6.9 6.0 7.0 6.2 6.5 6.4 7.0 - - 7.7 6.0 6.7
Sample2| 7.2 6.4 6.4 6.4 6.4 6.7 6.4 7.0 - - 7.2 6.4 6.6
iRIERT | Sample3 | 7.0 7.1 7.0 7.4 7.3 7.2 6.7 6.6 - - 74 6.6 7.0
Sample4 | 6.8 6.9 6.4 6.5 6.4 6.6 6.3 6.6 - - 6.9 6.3 6.6
e PR
Contact Sample5| 6.4 6.8 6.3 6.3 6.5 6.7 6.6 7.6 - - 7.6 6.3 6.7
resistance
(M Sample1| 8.3 8.6 7.4 8.0 7.5 8.2 8.2 7.8 - - 8.6 7.4 8.0
Unit:mQ)
Sample2| 8.3 8.4 8.3 7.4 10.2 9.2 8.2 7.8 - - 10.2 7.4 8.5
RIS | Sample3| 7.4 7.8 9.0 7.9 9.2 8.1 6.9 7.2 - - 9.2 6.9 7.9
Sample4 | 7.4 8.2 7.4 7.3 7.6 7.8 7.9 7.5 - - 8.2 7.3 7.6
Sample5| 7.1 8.1 7.4 7.4 7.9 8.3 8.1 7.9 - - 8.3 71 7.8
%16 71, L 25 T
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Test Result

FIZIRS: CWBDZ-QR-QC-123

LR BRI
Name of instrument
equipment

SIRREAAEHE
Temperature & Humidity Cycling
Chamber

X B A E MR
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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wERS: o=.
Report No. 220203001 *BmS: CWBDZ-QR-QC-123
Fs Km e R St 2l 70 RS MAEEXR LERHE g
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
a5 1R RE N TAEER. M.
Checking by eyes FERHIIE AR .
. \ Plastic part: smooth and flat surface
MA: 1.0k ) >
S without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. & &
6.1.1 BEER: (200~300) Ix 096-100 e
Appearance ) 2ERHFRELFEM. S . KRR Pass Pass
Lamp: (200~300) Ix o e ”
EMEEE: (0.3~0.5) m HOHUARI5 45 R BB 48 IR At P R
R : ) Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
iR (40+2)C,
HEXEE (90~95)% SN FeiRfR
H B AT E)240/NBF, EXHRE Appearance: no damage.
(1~2) IEIEHRE. HEfREEE: 50mQ Max.
BEEHR Mated connectors exposed to the Contact resistance: 50mQ Max. .
3. e . 096-100 ) e AN =
632 Humidity  [condition of temperature (40£2)C, Y4EBIE: 100 MQ Min, AREBLTR | A
humidity (90~95)% for 240 hours, Insulation resistance:100 MQ Min.
recovery time (1~2) hours fHEEE: 250V Min.
GBIT 5095.6 Method 11c /EIA- Withstand voltage: 250V Min.
364-31B
NGRS HETER
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fei5its Tt Tt Tt Tt
A -
B3AT | 096-100 No damage. No damage. No damage. No damage. No damage. / / /
SR
. T th T th T th T th T th
B35 | 096-100 No damage. No damage. No damage. No damage. No damage. / / /
el
Insulation resistance | 096-100 >100 >100 >100 >100 >100 / / /
(B AIUNit:MQ)
i 096100 | . EHE T T T T , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 6.2 6.9 6.7 6.8 6.9 6.9 7.4 6.9 - - 74 6.2 6.8
Sample2| 6.8 6.9 6.5 7.0 6.6 6.3 6.4 6.2 - - 7.0 6.2 6.6
RIEH] | Sample3| 6.7 6.7 6.7 6.5 6.9 6.8 7.5 7.8 - - 7.8 6.5 7.0
Sample4| 6.2 6.2 6.1 6.9 6.7 6.9 7.0 6.6 - - 7.0 6.1 6.6
FEmbea R
Contact Sample5| 7.0 6.5 7.4 6.7 7.3 6.7 7.0 7.7 - - 7.7 6.5 7.0
resistance
(L Sample1| 7.1 7.7 7.9 7.6 7.8 7.3 8.0 74 - - 8.0 71 7.6
Unit:mQ)
Sample2| 7.3 6.9 7.6 7.3 9.0 7.5 7.3 7.7 - - 9.0 6.9 7.6
RIS | Sample3| 7.1 7.3 6.8 7.5 7.9 7.5 7.4 71 - - 7.9 6.8 7.3
Sample4| 7.3 6.8 7.9 8.1 8.0 8.0 8.0 7.0 - - 8.1 6.8 7.6
Sample5| 7.3 7.2 8.8 7.2 7.8 7.5 7.8 8.5 - - 8.8 7.2 7.7
%18 Ui, 25 W
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BRI E B
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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RERS: a.
Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs I e KMEGRFE HRRS FAREK LERHE g
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
1R R EN A RER, ME
Bl . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0l L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appear)':lnce BEER: (200~300) Ix 101-105 2&ERHRELHM. 5. XA I:ass I:ass
Lamp: (200~300) Ix AR B BB 8 R B R SR B
BmESE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
WREHERDPIEANS, KRIREFEP, &
THLBFRIERE
a) 7E(-55+2) CHIEIR & R A E 0.5/ M AT ;
b) 7£(85+2) CHIIEIR &4 THUE 0.5/ \ft;
b)A—MEIF, FEIHAIRREEE AT E R =
’ ’;ﬁ” (NG Appearance: no damage.
o (1~2) NBTEHE FEMREEFE : 50mQ Max.
m R Mated connectors shall be tested under ; )
; > Contact resistance: 50mQ Max. o
6.3.3 Temperature  |the following conditions 101-105 SR 100 MQ Min GREIBUN TR a1
cycling Temperature °C Duration Insulation resistance: 100 MQ Min.
1 -55+2 0.5h .
: ftERE: 250V Min.
2 Room Temp. 5 minutes Max. Withstand voltage: 250V Min
3 +85£2 0.5h ge: '
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
KNERSHEEE
Result of test or range of numerical value
ﬁ;i Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N T th Tt Tttt Fiiifs Finifs
A -
aRT | 101-105 No damage. No damage. No damage. No damage. No damage. / / /
ShAR
. Fi5its Feiiifs Fi5its Fiiifn Feiiifn
& -
HHfE | 101-105 No damage. No damage. No damage. No damage. No damage. / / /
Hussea e
Insulation resistance | 101-105 >100 >100 >100 >100 >100 / / /
(B AIUNItMQ)
it FiL 101-105 Tttt Finifs Tttt Fiifs Finifs / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1 6.3 6.3 71 7.4 6.8 6.8 6.6 6.2 - - 7.4 6.2 6.7
Sample2 6.3 6.4 6.7 6.2 7.0 6.8 6.8 6.6 - - 7.0 6.2 6.6
RLEHT | Sample3 7.9 7.0 8.8 6.6 7.7 8.5 7.8 6.7 - - 8.8 6.6 7.6
Sample4 7.7 6.8 6.9 71 7.2 6.9 7.0 7.0 - - 7.7 6.8 7.0
FERb R PR
Contact Sample5 6.3 7.0 6.5 6.7 71 7.7 7.0 6.6 - - 7.7 6.3 6.9
resistance
(i Sample1 6.7 7.5 6.5 8.1 71 7.7 7.2 7.9 - - 8.1 6.5 7.3
Unit:mQ)
Sample2 6.7 6.7 7.7 71 7.3 7.2 7.6 7.0 - - 7.7 6.7 7.2
RIS | Sample3 7.3 7.0 6.7 6.7 7.7 8.9 7.5 7.3 - - 8.9 6.7 7.4
Sample4 7.3 6.9 71 71 7.2 74 7.4 6.9 - - 7.4 6.9 7.2
Sample5 7.0 6.9 6.5 71 9.3 7.4 8.3 7.2 - - 9.3 6.5 7.5
20 UL, L 25 7T
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FH&IRE: CWBDZ-QR-QC-123

LR BRI
Name of instrument
equipment

BE-EE-RGRAIFEIARE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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RERS: a.
Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs Km e KIME M E RS FAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Am%éme BBER: (200~300) Ix 106-110 2&BHRELEM. S XA £$ £$
Lamp: (200~300) Ix RIS K FR % R B e S BRI
BiuiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
HBHRNRRERBE TR, KA i,
BRI IRITBT X, RAR M TIRG(EEHREEL RS
Ej‘](si'] ) /o(ﬁiﬁﬁbb)ﬁ'\]%ﬂﬁ%ﬂ:ﬁﬂ, _— ” - "
o BF TRELS T 4 s BRI EF R TEF B,
f:E(3512) CumETﬁ-J:%ﬂ%&J‘HT, ﬁtg‘-‘L H%*&Eﬁiq:ﬁ;ﬁgﬁurﬂﬁ,ﬁhbﬂﬁy
ERRMNARIEKEREEREIRY. fw** @, ) oS RERE
HE ERBRBXHETRE (1-2) I Apl;:a:ance' no damage (no &
ms5 ° _ . 4 3 m< [=]
6.3.4 Salt spray 48 hours spray, at temp (35+2) C, NaCl 106-110 erosion on material exposed. and HRABA TR Pass
mist concentration (5+1)%. After test . ) ) )
. . plating material, slight erosion on
wash parts and put it into room ambient . -
the cutting surface is acceptable)
for (1-2) hours sEHEE: 50mQ Ma
GBIT 5095.6 Method 11f /EIA-364- - . X
268 Contact resistance: 50mQ Max.
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifn Tt Fints Tt Tt
SR RRr | 106-110 No damage. No damage. No damage. No damage. No damage. / ! /
Appearance| Fiits Fiits F ARt F it F it
HHE | 106-110 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 7.7 6.1 6.6 6.2 6.7 71 8.5 6.8 - - 8.5 6.1 7.0
Sample2 7.2 8.3 7.4 7.7 7.3 6.7 6.8 71 - - 8.3 6.7 7.3
RIEHT | Sample3 6.6 7.0 6.8 6.2 71 6.7 7.8 7.2 - - 7.8 6.2 6.9
Sample4 6.6 6.4 7.8 71 71 7.4 7.3 71 - - 7.8 6.4 71
JERLEEIE
Contact Sample5 7.2 6.5 6.8 6.7 8.1 6.6 6.8 6.7 - - 8.1 6.5 6.9
r tance
(B Sample1 9.1 9.0 8.1 8.0 9.1 8.5 9.4 9.6 - - 9.6 8.0 8.9
Unit:mQ)
Sample2 8.3 8.2 9.4 7.5 8.1 7.7 8.0 9.0 - - 94 7.5 8.3
RIEF | Sample3 9.2 9.0 8.5 8.7 8.4 7.4 8.3 8.2 - - 9.2 7.4 8.5
Sample4 8.2 8.6 8.8 9.0 8.9 8.8 8.6 9.0 - - 9.0 8.2 8.7
Sample5 8.7 9.0 9.3 8.0 8.5 9.2 7.7 8.8 - - 9.3 7.7 8.7
NERE B
Name of instrument
equipment

BT
Salt spray Chamber

Resi

WER I

stance Meter
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wERS: o.
Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs K e ME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
=EU . FREHMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appea;nce FERA:  (200~300) Ix 111-115 2eRHFREEEM. | . KM Pass Pass
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
BmEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERIAR, TEE (40£3) C. BE
75%. H2SSRE A 3ppm B EME i
oas | BEsHmR (SO - 115 [EMEE: 50mQ Max S S
- (H2S gas test) a e. .connec Ors exposed to ﬂe Contact resistance: 50mQ Max. = Kb Pass
condition of temperature (40+3)C,
humidity 75%, H2S gas concentration of
3ppm for 96 hours
KRN BEEE
Result of test or range of numerical value
II;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
poAs Tt Tt Fints Tt Tt
e RaET | 111115 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
swrE | 111-115 Feitifh Feitifh Fi5ifsn Feitifh Feitifh / / /
waula No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 6.7 7.1 6.9 6.9 6.9 6.7 8.3 6.9 - - 8.3 6.7 7.0
Sample2 6.5 6.5 7.2 7.4 6.6 7.0 7.7 6.2 - - 7.7 6.2 6.9
RIEHT | Sample3 6.7 6.3 6.9 6.8 6.6 6.7 6.9 6.5 - - 6.9 6.3 6.7
Sample4 6.5 6.8 7.1 7.1 6.5 7.4 6.4 6.7 - - 7.4 6.4 6.8
R
antact Sample5 7.2 7.3 7.2 7.1 7.5 7.2 7.7 6.5 - - 7.7 6.5 7.2
r tance
(L Sample1 9.4 8.0 8.0 9.3 9.6 7.9 8.2 9.1 - - 9.6 7.9 8.7
Unit:mQ)
Sample2 8.2 9.3 7.5 8.0 9.4 8.5 8.9 8.3 - - 9.4 7.5 8.5
RIS | Sample3 8.3 9.0 7.6 8.5 8.8 8.9 7.9 8.2 - - 9.0 7.6 8.4
Sample4 8.7 8.4 8.2 8.0 9.0 9.2 9.1 8.5 - - 9.2 8.0 8.6
Sample5 7.4 8.1 8.8 8.5 8.9 8.3 8.8 7.8 - - 8.9 7.4 8.3
XERE BB
Name of instrument
equipment

SFE iR Gas Corrosion
Test Chamber

Resi

MERT

stance Meter

23 U, k25




B OW %
Test Result

R

RERS a.
Report No. 220203001 FI®RS: CWBDZ-QR-QC-123
Fs K e ME M E HRRS HARER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
) 1ERMRENTREER. M
B v FRREZWERNTR .
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appo o | (200~300) Ix 116120 2@ BEEREILHM®. FiL . T ikl kil
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBIT 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESATHANE2BZAI%RERR
TUSHEE  (WESHERERETE TR AR T3
636 %5 )Industrial After 7 hours exposure in ammonia 116-120 TR A FE T3 No stress &
o gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
KNERKBIEEE
Result of test or range of numerical value
II;ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
siea | 116-120 Feitifh Feitifh Fi5its Feitifh Feitifh / / /
e el No damage. No damage. No damage. No damage. No damage.
R
Appearance TR N T TR AT TRABHAR | TEHEHRFR | TROBEHFR
RKI&E | 116-120 | No stress corrosion | No stress corrosion | No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
BB BB
Name of instrument
equipment

A5KE
Ammonia Plant

24 U, L 25 T

'~




B OW %
Test Result

R

WERS: =
Report No. 220203001 FI&HwS: CWBDZ-QR-QC-123
Fs e M E A% RS MAEE K FERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERMRENTAEER, MiE FF
Checking by eyes ?E%Ei%ﬂl'ﬂlﬁﬁﬁﬂ’ﬂﬁﬁéo
S . N Plastic part: smooth and flat surface
A 1.0 L . .
- without discolor, broken, crack, and
Eyesight: > 1.0 ) .
ShI distortion, etc. & &
6.1.1 BRER: (200~300) Ix 121-130 _
Appearance (900~ 2&RUEFALHM. L. TREH Pass Pass
Lamp: (200~300) Ix o A,
Tl o 5 . HURR G R B R R S R
BmEE: (0.3~0.5) m it
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ ’
physical damage, etc.
BREHRFEEERNBLOZN RS, S, HEF
BE (245:5) °C, RiE (4~5)
e S NN LB =95% " &
6.3.7 -.. |Dip solder tails into the molten solder held at 121-125 . >or FRMIEN TR =
Solderability (245+5) °C for (4~5) seconds Solder coverage: =95% Pass
EIA-364-52
MIEHR(EESMTE~m):
T ER N R .
Reflow type: The specimen shall be tested
resistance, to soldering heat in the following
conditions.
g3
Resistance SN FTHRfR yEE % a
6.3.8 to soldering 126-130 Appearance: no damage. HRAUER TR Pass
heat
LS R BUESEE
Result of test or range of numerical value
E E
ltem ltem Sample1 Sample2 Sample3 Sample4 Sample5
AR AR
Solderabilty Solderabilty >95% >95% >95% >95% >95%
kB "g: . . - - - .
TR EIRIER it et et et At
soldering heat Reflow type no damage. no damage. no damage. no damage. no damage.
Lo,
T l — -
P& e M‘“ = I S R
Name of instrument ‘
equipment L T

1R

Solder Tester

Bl AR

reflow soldering

%25 U, L 25 I
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